

## **Test Report**

No.: SL119002668914TX

Page 1 of 2

ZIMMER & ROHDE GMBH ZIMMERSMUHLENWEG 14-18 OBERURSER FRANKFURT,61440, GERMANY

The following sample was submitted and identified by the client as:

One sample of woven 10663 cutting

| Item No.<br>Country Of Destination | : | 10663<br>HK/ ASIA/ ME/ NTERNATIONAL   |   |
|------------------------------------|---|---|---|
| Sample Receiving Date              | : | Jul 02, 2019  |   |
| Test Performing Period             | : | Jul 03, 2019 – Jul 09, 2019   |   |
| Test Performed                     | : | Selected test(s) as requested by apply specified requirement (details please result page(s)). | • |
| Test Results                       | : | Please refer to the next page(s).   |   |
| Conclusions                        | : | Abrasion Resistance   | М |
| Remarks                            | : | M = Meet specified requirement  |   |

Signed for and on behalf of SGS Hong Kong Ltd.

Chan Kai Kong Alfred Assistant Technical Manager



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS Hong Kong Limited Laboratory: 1/F, 3/F, 4/F & 5/F, On Wui Centre, 25 Lok Yip Road, On Lok Tsuen, Fanling, New Territories, Hong Kong Www.sgsgroup.com.hk Office: Units 303 & 305, 3/F, Building 22E, Phase 3, HK Science Park, New Territories, Hong Kong t (852) 2334 4481 f (852) 2764 3126 e mktg.hk@sgs.com



## **Test Report**

No.: SL119002668914TX

Date: Jul 09, 2019

Page 2 of 2

**Test Results :** 

<u>Abrasion Resistance</u> (DIN EN ISO 12947-2(2017-03); Martindale Wear & Abrasion Tester ; 9 kPa Pressure)

End point (rubs)

Exceed 55000

<u>Specified</u> <u>Requirement</u> Exceed 55000

\*\*\*\*\* End of Report \*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS Hong Kong Limited Laboratory: 1/F, 3/F, 4/F & 5/F. On Wui Centre, 25 Lok Yip Road, On Lok Tsuen, Fanling, New Territories, Hong Kong www.sgsgroup.com.hk Office: Units 303 & 305, 3/F, Building 22E, Phase 3, HK Science Park, New Territories, Hong Kong t (852) 2334 4481 f (852) 2764 3126 e mktg.hk@sgs.com